
LDI’s Tablets 
& Capsules 

S.No Product Name
CENTRAL NERVOUS SYSTEM

1 Benzhexol Tablets 5 mg

2 Carbamazepine Tablets BP 200 mg

3 Carbimazole Tablets 5 mg

4 Chlorpromazine Tablets BP 25 mg

5 Citicoline Tablets 500 mg

6 Fluphenazine Hydrochloride Tablets 2.5 mg

7 Haloperidol Tablets BP 2 mg

8 Lithium Carbonate Tablets 300 mg

9 Olanzapine Tablets 5 mg, 10 mg

10 Phenytoin Tablets 100 mg

11 Risperidone Tablets 2 mg, 4 mg

ANALGESIC / ANTI-INFLAMMATORY

1 Aceclofenac 100 mg + Paracetamol 500 mg Tablets

2 Aceclofenac Tablets 100 mg, 150 mg

3 Desketoprofen Trometamol + Paracetamol tablets (25+500 mg)

4 Desketoprofen Trometamol 75 mg (Extended release tablets)

5 Desketoprofen Trometamol Tablets 25 mg

6 Diclofenac Potassium Tablets USP 100 mg    

7 Diclofenac Sodium Tablet BP (Delayed Release) 50 mg, 100 mg

8 Dipyrone Tablets 500 mg

9 Drotaverine Tablets 40 mg, 80 mg

10 Etorocoxib Capsule 60 mg, 90 mg

11 Ibuprofen Tablets BP , 400 mg, 600 mg, 800 mg

12 Indomethacin Tablets/Capsules 25 mg

13 Ketoprofen Tablets 150 mg, 200 mg (Extended relaese)

14 Ketoprofen Tablets 50 mg, 100 mg

15 Ketorolac Tromethamine Tablets 200 mg

16 Paracetamol 325 + Tramadol 37.5 mg Tablets

17 Paracetamol and Diclofenac Tablets 500 mg + 50 mg

18 Paracetamol Tablet BP 500 mg

ANTIVIRAL

1 Aciclovir Tablets BP 200 mg, 400 mg

2 Ganciclovir Capsules 250 mg, 500 mg

ANTIBIOTIC / ANTI-INFECTIVE

1 Albendazole 200 mg / 400 mg

2 Amoxycillin 125 mg / 250mg / 500mg

3 Ampicillin 125 mg / 5 ml

4 Azithromycin Tablets 250 mg, 500 mg

5 Chloramphenicol Dry Powder for Oral Suspension 125 mg / 5 ml

6 Ciprofloxacin Tablets USP 500 mg

7 Clarithromycin Tablets 500 mg

8 Diethylcarbamazine Tablets BP 50 mg

9 Doxycycline Tablets / Capsules USP 100 mg, 200 mg

10 Levofloxacin Tablet 500 mg

11 Ofloxacin Tablets 200 mg



ANTIFUNGAL

1 Fluconazole Capsule 150 mg

2 Fluconazole Tablets 200 mg

3 Griseofulvin Tablets 500 mg

4 Ketoconazole Tablets USP 200 mg

ANTIMALARIAL

1 Amodiaquin Hydrochloride Tablets USP 200 mg

2 Artemether & Lumefantrin Tablets 20 mg + 120 mg (Dispersible)

3 Artemether & Lumefantrin Tablets Fort 40 mg + 240 mg

4 Artemether & Lumefantrin Tablets DS 80 mg + 480 mg

5 Artesunate Tablets 50 mg

6 Artesunate 100 mg- 6 Tabs & Sulfadoxin 500 mg + Pyrimethamine 25 mg- 3 Tabs (Kit 6+3)

7 Artesunate 50 mg- 6 Tabs & Sulfadoxin BP 500 mg + Pyrimethamine 25 mg- 2 Tabs (Kit 6+2)

8 Artesunate 100 mg- 6 Tabs & Amodiaquine base 300 mg - 6 Tabs (Kit 6+6)

9 Dihydroartimisinin 160 mg & Sulfadoxin 500 mg + Pyrimethamine 25 mg Tablets (Kit 3+3)

10 Quinine Suphate Tablets BP 300 mg

ANTIHISTAMENIC

1 Betahistidine Hcl Tablet 16 mg / 24 mg

2 Chlorpheniramine Tablets BP 4 mg & Chlorpheniramine Oral Solution 2 mg / 5 ml

3 Dimenhydrinate Tablets & Syrup

4 Kitotifen Tablets and Kitotifen Oral Solution 1 mg / 5 ml

5 Levocetirizine HCl + Ambroxol (Extended release) Bilayered Tablets (5 mg + 75 mg)

6 Levocetirizine Tablets & syrup

7 Promethazine Tablets & Promethazine Oral Solution 5 mg / 5 ml

ANTIDIABETICS

1 Glibenclamide Tablets BP 5 mg

2 Gliclazide Tablets BP 80 mg

3 Glimepiride 1 mg, 2 mg

4 Metformin  (Extended Release) + Glibenclamide Tablets 500 mg + 5 mg 

5 Metformin (Extended Release) + Gliclazide Tablets 500 mg + 80  mg 

6 Metformin (Extended Release) + Glimepiride Tablets 500 mg + 1 mg or 2 mg

7 Metformin Hydrochloride Tablets 500 mg, 750 mg, 1000 mg (Extended Release)

8 Metformin Hydrochloride Tablets USP 500 mg, 850 mg, 1000 mg

9 Pioglitazone Tablets 15 mg, 30 mg

ANTIDOTES

1 Disulfiram Tablets 200 mg

CARDIO-VASCULAR SYSTEM

1 Amlodipine + Atenolol Tablets 5 mg + 50 mg

2 Amlodipine Tablets 5 mg, 10 mg

3 Atenolol Tablets BP 50 mg, 100 mg

4 Atorvastatin Tablets 10 mg, 40 mg

5 Bisoprolol + Hydrochlorthiazide Tablets 

6 Bisoprolol Tablets 5 mg, 10 mg

7 Clonidine Tablets 0.1 / 0.2 / 0.3 mg

8 Clopidogrel Bisulfate Tablets 75 mg

9 Diltiazem Tablets 30 mg, 60 mg (Extended Release)

10 Enalapril Maleate Tablets 2.5 mg

11 Enalapril Maleate Tablets 5 mg, 10mg

12 Hydrochlorothiazide Tablets BP 25 mg, 50 mg

13 Irbesartan + Hydrochlorthiazide Tablets



14 Irbesartan Tablet 75 mg, 150 mg, 300 mg

15 Isosorbide Dinitrate Tablets 10 mg

16 Lisinopril Tablets USP 5 mg, 10 mg

17 Nicorandil Tablets 10 mg

18 Nifedipine Tablets 20 mg, 30 mg (Extended Release)

19 Nitroglycerin Tablets 0.5 mg

20 Perindopril Tablets 2 mg, 4 mg, 8 mg

21 Rosuvastatin Tablets 10 mg / 20 mg

22 Valsartan + Amlodipine Tablets 160 mg + 5 mg

23 Valsartan + Hydro Chlorthiazide (80 mg +12.5 mg) (160 mg + 25 mg)

24 Valsartan Tablets, 160 mg, 320 mg

25 Verapamil Tablets, 120 mg. 240 mg (Extended Release)

GASTRO INSTESTINAL SYSTEM

1 Aluminium Hydroxide Tablets BP 500 mg

2 Cimetidine Tablets BP 200 mg

3 Cimetidine Tablets BP 400 mg

4 Co-magaldrox Tablets BP (Mag. Hyd 250 mg + Al. Hyd 250 mg)

5 Esomeprazole Tablets and Capsules 20 mg, 40 mg

6 Gastro-resistant Bisacodyl Tablets BP 5 mg

7 Levosulpiride Tablets 25 mg

8 Magnesium Trisilicate 200 mg + Dried Aluminium Hydroxide Gel 300 mg Tablets

9 Mebendazole Tablets USP 500 mg

10 Metoclopramide Tablets BP 10 mg

11 Naproxen + Esomeprazole Multillayered Tablets (500 mg + 20 mg)

12 Omeprazole Delayed Release Capsules USP 20 mg

13 Pantoprazole Tablets 40 mg

14 Rabeprazole Tablets 20 mg

15 Secnidazole Tablets 500 mg / 1 g

16 Sulfasalazine Tablets USP 500 mg

GYNAECOLOGY

1 Ergometrine Tablets BP 0.5 mg

2 Methylergonovine MaleateTablets USP 0.125 mg

3 Metrinidazole + Clotrimazole + Lactic Acid Bacillus Vaginal Tablets 

4 Metronidazole + Clotrimazole Vaginal Tablets 500 mg

5 Nystatin Pessaries BP 500000 IU (Vaginal Tablets)

HYPOTHYROID

1 Levothyroxine Sodium Tablets BP 50 mcg, 100 mcg

NUTRIENTS

1 Capsules of Carbonyl Iron with Zinc Folic Acid

2 Iron + Folic Acid + Zinc Sulphate Capsules

3 Multivitamin Tablets (For Prophylactic Use)

4 Polyvitamin Tablets Therapeutic

5 Zinc Sulphate Dispersible Tablets 20 mg

ORO-PHARYNGEAL

1 Benzocain + Chlohexidine chewable Tablets 2 mg + 5 mg

2 Paracetamol, Chlorpheniramine Maleate, Phenilephrine Hydrochloride & Caffeine Tablets


